i
C

B74/86/2005 15:38
Jun 02 03 04:28p

l

30" RIDING MOWER MODEL 3554-62

Murray, Inc.

ANNE CAMPBELL

PAGE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS Use ol serwice/ceplacement parls
© other than ongmat equipment paris may vo
your warranty

ALL UNNUMBERED
ITEME ARE INTERCHANGE ABLE
WITH OPFOSITE SIDE

20!
j” 23
22

9-&1\“24{
L Rof, Brake Arm an

right side of ftam 75

B1/@87

r.3




07706/2085 15:38
Jun 02 03 04:zdp Murrayw, Inc.

30" RIDING MOWER MODEL 3554-62

ALWAYS GIVE THE FOLLOWING INFORMAT

1. The PART NUMBER; 2.The PART NAME; 3. QUANTITY DESI
SEND NART ORDERS AS PER INSTRUCTION

ANNE CAMPBELL

PAGE ©2/87
P-4

ION WHEN ORDERING REPAIR PARTS:
RED; 4, The MODEL NUMBER (As shown on Model Plate).
S ON THE FRONT PAGE,

YOUR UNIT IS RIGHT HAND (RH) OR LEFT HAND(LH) AS YOUR STAND BEHIND IT.
DO NOT USE KEY NUMRERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS,
All roplacoment parts will be supplied in current praduction Golors or In a Neutral color.
A handling fea is applicable to small parts orders,

Key Key .
No, | PartNo. | Dascription No. | PartNo, | Description
1 173063 | Scrow, MHex Hd, 5/16-18 x 3-12 In. 41 55520 | Pullay, Tranzaxle
2 57908 Muffler 42 2021 Key, Woodruff, No. 606
3 46708 | Gasket, Muiflar 43 | 9413534 | Locknut, Hex, 8/8-16 Thd.
4 54767 [ Haat Shiald, Mufilar 44 30650 | Boit Retainer
5 41008 | Ciip, Gas Line 45 35374 | Pullsy, Idier
6 42258 Gas Line 45 274517 Flatwashar, 25/564 In,
7 Engine | ~See Foolnate Bolow 47 ER’767 Idlor Arm
8 484912 Gas Tank 48 45892 Carriage Bolt, 3/8-16 x 1-1/2 In.
9 54873 | Trough, Ol Drain 49 43980 | Rod, Clutch
10 40574 | Shoulder Bolt, Parking Brake 50 33200 Ker. Engine Pulley
11 43968 | Spring, Parking Brake 51 56595 1 Puliay, Englne
12 50980 | Arm, Parking Braka 52 1202383 [ Lockwasher, Split, 7116 In.
13 120393 Flatwastier, 5716 In. 53 123567 Screw, Hex Hd, 7/16-20x 1 In.
14 50552 | Spring, Clutch Padal 54 49898 | Belt Guide, Trans, Dtive Belt
15 121222 Pin, Cotter, 3/32 x 53/4 In. 55 56786 Belt Guida, Blade Drive
18 85722 | Brake Pedal Assembly 56 138489 | Star Washer
17 55025 Reotainer, Brake Pag 57 509047 Scraw, Hex Wa Tap 3/8-16 X 1-1/4 |n,
18 53978 | Rubbar Pad, Brake Padal 58 50068 | Belt Guard Assy.
19 43856 Shaft, Brake-Clutch Podal 59 137185 Pin, Cotter, 1/8'x 1 In.
20 84715 Rod, Brake 60 56256 Shilt Bracket
21 271184 | Nut, Hex, Keps, 5/16-18 Thd, 61 57157 | Washer
22 54723 Brackst, Brake Rod 62 56255 Screw, Nylock, 1/4-28 x 8/4 in.
23 20507 | Shoulder Bolt (] 120238 | Jam Nut, 1/2-13 Thyd,
24 | 9413447 | Locknut, Hex 5/16-18 Thd.* 64 58284 | Knab, Gear Shift
25 55511 | Ground Wire 85 55526 | Shit Lever
A6 138485 Washer, Shakapronf &8s 51,58 V-Bolt
27 66903 | Decal, Caution 87 54713 | Bracket, Stabllizer
26 54618 | Foot Pad, Right (] 122007 | Seraw, Hox Hd, 516-18 x 3/4 In.
29 45602 | Washer 89 36498 | Screw, Hax Wa Tap 5/16-18 x 8/4 In.
30 548088 | Retainer Wire 70 642 Flatwashar
a 41529 Jam Nut, Hox 71 42815 Flatwasher
a2 56570 | Main Frame 72 40384 [ Hub Cap
33 54955 Fuot Pad, Left 73 36625 'E" Ring
34 49276 1 Spring, Main Drive 74 38410 | Spring, Braks Raturn
35 120228 | Screw, Hex Hd, 5/16-18 x 5/8 In. 75 |Transaxla | *Peerless 4 speed Modal 300
36 53764 | Bracket, Axle 76 180112 | Serew, Hax Hd, 5/16-18 x 2-3/4 In.
7 122017 | Serew, Hex Hd, 516-18 x 1-1/4 In. 77 39628 | Kay, 3/16x3/18x2-1/2 In,
as 4107 Washer 78 42091 Tire
389 41880 Shoulder Balt 79 24167 Valva Stem
40 22053 | Hetalning Ring 80 36182 | Whes

("} Standard Hardwara ltems - May Be Purchased Locally.
(~) Contact Engine Manufacturer's authorized service dealer
(") Contact Tacumseh/Peerless authorized sarvice dealer for

—

(See Engine Manual) for parts and warranty.
parts and warranty.




_____ ANNE CAMPBELL PAGE ©3/87
p.5

MOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parte
other than oniginsl equipmant parte may void
your warranty.

11] ; 14
2:;""“;"‘8; a ?;xﬁ-’; 151
‘ .

-

s " ) ALL UNNUMBERED 76
ITEMS ARE INTERCHANGEABLE
77 WITH OPPOSITE SIDE

!



@7/86/2805 15:38 3 ANNE CAMPBELL PAGE ©4/87
Jun uZ 03 04:29p tfurray, Inc. : p.B6

30" RIDING MOWER MODEL 3554-62

Kay Key
No. | PartNo. | Description | No. | Part No. | Deserlption
1 120386 | Flalwasher 43 50607 | Knob, Throttle Contral Laver
120384 | Flatwasher 44 20307 | Shouldar Bolt
3 8482 | Shaulder Bolt 45 57417 { Seat Bracket .
4 57159 | Laich, Hood 46 120638 | "Lockwagher, Spllt, 5/16 In.
5 55833 | Foam Pad, Hood, LH, | 47 70086 | Dacal, Shit
] 57215 | Scraw, Plastite, 5/16-9 X 3/4. In. A8 300284 | Clip, Seat Spring
7 55832 Foam Pad, Haod, Top 49 - 56220 Spring, Seat
8 500688 | (as Gauge 50 56235 | Covaer, Rear, Congola
9 43050 | Screw, plastite, 1/4-10 x 3/4 In. 51 43970 | Fender '
U 53954 | Hood 52 446363 | “Flatwasher, 5/16 In.
11 55045 | Edging, Hood 53 122017 | “Screw, Hex Md, 5/16-18 x 1 In.
12 56834 | Foam Pad, Hood, R.H, 54 44u10 | Sector Gear
18 54885 | Pad, Vibration 55 44011 Shoulder Bolt, Sector Gaar
14 120854 | Screw, Hox Hd, 1/4-20 x 58 In. 56 454565 | Rol Pin
15 55387 | Pracket, Support 57 56226 | Console Assembly
16 57455 | Sual 58 %5537 | Bulkhead, Console
17 301251 Stoeting Whea| 58 44008 [ Shaft, Stearing
18 456378 | Spring Pin, 1/4% 2 In. 80, 44009 | Finion Gear
19 54902 Bearing, Stasting 81 55513 Drag LInk Assembly
20 55564 Dash Assembly 62 120382 | *Lockwasher, Spilit, 378 In,
21 45174 | Locknut, Wide Flange, 5/16-18 Thd. 63 120918 | *Scrow, Hex Hd, 3/8-16 x 1-1/2 in.
22 E0117 Lover, Throttle Control 64 2403 Spring Washer
23 9424215 Locknut, Hax, 1/4-20 Thd. 65 274654 Locknut, Hex 1/4-20 Thd.
24 122143 | “Screw, Hex Hd, 3/8-16 x 1-1/4 In. 66 36625 | “E"Hing
25 096416 | Flalwasher €7 40447 | Arm, Steering
26 56260 { Brackel, Grille Support, R.H. €8 50546 | Baaring, Spindle
27 | 9413534 | Locknut, 3/8-16 Thd, 69 56400 | Front Axle Asseornbly
28 83402 | OGrille 70 56362 | Bracket, Front Axls Support
29 56258 | Bracket, Grille Support, L.H. 71 55870 | Spindle, Right
30 120233 | Screw, Hex Hd, /8-16 x 1 In. 72 56599 | Upstop Bot
a1 120228 | *Screw, Hex Hd, 5/16-18 x 58 In. 78 88573 | Serew, Hox Hd, Lok, 3/8.24 x 1 In.
az 122201 | *Serew, Hex Hd, 3/8-18 x 2-3/4 In, 74 50846 | Bracket, Dack Guide Suppert
33 56261 | Bracket, Dack Hanger 75 53505 | Bracket, Deck Gulde
34 50720 | Shoulder Bolt Axie Pivat 76 122040 | Scraw, Hex Hd. 5/46-18 % 1-1/2 In,
35 | 94713447 | Locknut, Hex, 3/16-18 Thd. 77 29837 | Whee| w/Baaring
36 53446 | Pin, Hood Latch 78 40394 | Hub Cap
37 128538 | Washaer, Int. Lock 78 642 | Fiatwasher, /4 In.
a8 38492 | Retaining Ring BO 24167 | Valva Stem
a9 35287 | Scraw, Taptita, No. 832 x 3/8 In. a1 39978 | Baaring ’
40 905346 | *Screw, Taptite, 17420 x 1/2 In. 82 41036 | Tire
41 £74672 | Screw, Hex Hd, 1/4-20 x 3/4 I, 83 55869 | Spindle, Left
42 301101 Dacal, Lower Dash ' 84 58512 | Tie Rod

(") Standard Hardware ltems - May Be Purchased Locoliay.




5 :38 ANNE CAMPBELL PAGE ©5/087
Jun Uz U3 U4:2gp Furrag, Inc. p.7

30" RIDING MOWER MODEIL. 3554-62

ALL UNNUMBERED
ITEME ANC INTERCHANGEABLE
WITH OFFOSITE SIDE

NOTE: ALWAYS USE QHI-
GINAL EQUIPMENT PARTS.
Use of service/replacement
parts other than  original
equipment parts tmay void

%63 your warranty.




097/06/2085 15:38 ‘ ANNE CAMPBELL. PAGE B6/87
Jun 02 03 04:29p Murraw, Inc. - ‘ p.8

30" RIDING MOWER MODEL 355462

Key Key
No. | PartNo. | Deseription No. | PartNo. | Dascription
1 56537 | Belt 37 56530 | Bracket, Pivot
: 2 | 8418534 | Locknut, 3/8~16 Thd, 38 47817 | Pin, Clevis
j 3 39498 | Pulley. Idler 3 56448 | Belt Guida
! 4 43064 | Belt Retainer 40 56683 | Mower Dack
5 122154 | Screw, Hex Hd, 1/4-20 x 5/8 In. 41 180079 | Screw, Hex Hd, 5/16-18x 1 In.
B 996415 Flatwashser 42 180077 Screw, Hex Hd, 5/16-18 x 3/4 In.
7 120854 | Screw, Hex hd, 1/4-20 x 58 In. 43 .| 180020 | Secrew, Hex Hd, 1/4-20 x 374 In.
] 56515 | Arm Assembly, ldler 44 68543 | Decal, Helght Adjust
9 35410 | Spring Brake 45 88900 | Decal, Blade Engage
¢ 565498 Spacer 48 68902 Dacal, Waminn
11 56525 | Spring 47 122017 Serew, Hex Hd, 5716-18 x 1 In.
12 bog307 | Flatwasher 48 55213 | Grip, Hand
12 56519 Plate, Adjustment 48 58302 Rod, Clutch
14 47889 | Carrlage Bolt, 3/8-16 x 2 In. 50 29170 | Spring
15 8482 | Shoulder Bolt 51 56528 | Quadrant, Height Adjust
1G 9412447 Locknut, |lex, 5/1G-18 The., 52 122040 Scraw, Hux Hd, 5/18-~18 x 1-1/2 In.
17 41212 | Bracket, Chute Deflector 53 53995 | Grlp, Hand
18 42850 | Chute Deflector 54 56R21 | Lever, Height Adjust
19 120228 Scraw, Hex Hd, 5/16-18 x 5/8 In. 88 120606 Scrow, Hox Hd, 5/16-18 x 2-1/4 In.
20 808407 | Flatwasher 56 53246 | Spring
21 56635 | Nut, Hex 57 53781 Brace, Quadrant
. 22 45877 Lacknut 58 120376 MNut, Square, 1/4 20 Thd,
i 23 56516 | Bracket, Safety Swiich 59 56520 | Lift Cable Assembly
‘ 24 56645 Plata, Stiffening 60 56597 Clavis, Lift Cable
25 | 9424215 | Locknut, Hex, 1/4-20 Thd. 61 44847 Rlada, 20 In.
26 56842 | Quill Assambly 62 2483 | Spring Washer
R7 45678 | Lockwasher 63 38573 | Screw, Hex Hd, 3/8-24 x 1 In.
28 41204 | Switch, Safaty 64 56517 Support, Pivot Tuba
29 414682 | Wire Clip, Prass 65 36529 ¢ Pivot Tube Assembly
30 48851 Wire Assembly, Safety Switch 66 274517 Flatwasher
n 47816 | Pull Pin 67 56817 | Wheel. Dack
a2 56180 | Halrpin Conter ¢ 68 56380 | Shouider Bolt
a3 56522 Hitch Bar 69’ 120834 Scraw, hex Md, 5/16-18 x 1/2 In.
34 56524 | Bracke?t, Pivot 70 301585 | Shisld Assy., Ider Pulley
a5 121224 | Cottar Pin 71 120393 Flatwasher
36 996425 | Flatwasher ' |

(*) Standard Hardware Rlems - May Be Purchased Locoilay. ‘



87/06/2085 15:38 el ~ ANNE CAMPBELL PAGE 07/07
.Jun 02 03 04:289p Murray, Ine. p.9

30" RIDING MOWER MODEL 3554-62

Koy Key
No. | Part No. | Description No. | Pari No. | DBascription
1 300626 | Kay, lgnition 21 48851 Wire Assermbly, Deck Switch
2 48140 | Locknut (Switch Pant) 22 42071 Wira Assembly, By-Pass
3 138557 Lockwashar (Switch Par) 28 | 9424215 Lockput, Hux, 1/4-20 Thd.,
4 300687 | Switch, ignition 24 49734 | Bracket, Switch Maunting
5 49211 | Fuse 28 187745 | Screw, Hox Md, 1/4-20 x 3/4 In.
6 EEG28 | Wira Harnass Arsambly 26 121753 Wagher, Ehakeproot, 174 In,
7 120375 | Nut, Hex, 1/4-20 Thd. 27 4 53716 | Solenoid
8 120380 | Lockwashar, Split 28 138485 | Washer, Shakeproof, 516 In.
9 120392 | Flaiwasher 29 1202868 | Loeknut, Hex, 5/18-24 Thd.
10 56360 | Bracket, Battary, Hold-Down 30 Enging Part
11 271172 | Nul, Keps, 1/4-20 Thd. ai 54888 1 Retainar Wira
12 40892 Cap, Battary 32 41482 Wira Clip, Prass
13 55511 | Ground Wire 33 56188 | Lead Wire, Headlight
14 52036 | Battery 34 S0EEB | Scrow, Mex Wa TapNo.10-14x 1/2*
15 126208 | Carriaga Bolt, 1/4-20 % 5/8 In. 85 52571 Bezol, Headlight .
16 40234 | Batiery Rod 36 52572 | Bulb, Headlight
17 56635 | Nut, Hex az 52370 { lLens, Headlight
18 45877 { Nut (Lackout Switch Part) 38 1262168 | Camiage Bolt, 5/16-18 x 3/4 In.
19 45878 | Lockwasher (Lockou! Switch Pari) a9 271184 | Nut, Keps, 5/16-18 Thd.
20 41204 | Switch, Lockout

(") Standard Hardware Itams - May B Purchasad Locollay.

P

\\
)\ ALL UNNUMBERED '
my ITEMS ARE INTERCHANGE ABLE
) WITH QPPOSITE SIDE

s

* 35
34

{I ‘
R
BLACK
BLACK mmr]d

(Q——BLACK
4]
W

(2N B
g\g‘:;.l}lum:i |
A &
o éQj 30 b !
& 2
. |
24 WIRING DIAGRAM (|

]
d’j This diagram 15 designed 1o be used as 2
’ wirng diagram ’

We recommend that unless you are fully -
guahfied 10 make repairs on the elec-
trical system an 1his usl. yvou take 1o a
competent repairman for such work ar
adjustrments 1 wining 15 incorrectly
hooked up, engine electrical syétem can
be damaged




